m 990 SUPERDUKE ORANGE 2005 <2005><FR><9823E4>

TANK, SEAT

23293
Pos Part Number Description Additional Text Quantity
1 6100701300033A FUEL TANK BLACK MAT 05 1.00
1 6100701300070A FUEL TANK ORANGE 05 1.00
2 61007041000 BRACKET SEAT L/S 05 1.00
3 61007042000 BRACKET SEAT R/S 05 1.00
5 61007034000 MOUNTING BRACKET CPL. 05 2.00
6 61007035000 GAS-PRESSURE DAMPER 300N 05 1.00
9 61007014000 SPACER FUEL TANK 05 2.00
10 61007025000 BRACKET FUEL TANK 05 2.00
11 61007027000 RUBBER BEARING FUEL TANK 05 2.00




12 61007026000 SPECIAL SCREW M10X36 AH 05 2.00
13 61007065000 collar bushing, front tank hol 2.00
14 61007060000 collar bushing, bearing, outsi 1.00
15 0912080403 AH collar screw DIN0912 M8x40 1.00
16 60007008051 SEAL. FLANGE F.TANK INSERT 03 1.00
17 60007008150 TANK INSERT 05 1.00
18 60007008052 SEAL. RING F. TANK INSERT 03 1.00
19 61007008000 TANK PLUG CPL. 05 1.00
20 0912050083 SHCS DIN 912 M5x8 3.00
21 0912050123 AH SCREW DIN0912-M 5X12 2.00
22 0912050303 AH SCREW DIN0912-M 5X30 3.00
25 60007024000 CONNECT.PIECE F.OVERFLOW M7 03 2.00
26 60007024050 GASKET FOR CONNECTING PIECE 03 2.00
27 60007026001 HOSE NBR 5,4X9,4 PER METER ONLY FOR USA 0.00
40 6100805000030A SPOILER L/S BLACK 05 WITH DECAL 1.00
40 6100805000070A SPOILER L/S ORANGE 05 WITH DECAL 1.00
41 6100805100030A SPOILER R/S BLACK 05 WITH DECAL 1.00
41 6100805100070A SPOILER R/S ORANGE 05 WITH DECAL 1.00
42 60008045000 SPECIAL WASHER D=16,5MM 03 6.00
45 54603048100 clip nut M6 2.00
46 61008050050 AIR INTAKE L/S 05 1.00
47 61008051050 AIR INTAKE L/S 05 1.00
51 50235033300 SNAP-NUT HOLDER M6 KP142 2.00
52 6100802004430A FRONT SPOILER CPL. BLACK 05 WITH DECAL 1.00
52 6100802004470A FRONT SPOILER CPL. ORANGE 05 WITH DECAL 1.00
53 61008020050 THERMAL PROTECTION FOIL 05 1.00
57 61008020001 GRILL FRONT SPOILER 05 1.00
58 60008011050 SPRING NUT 012410 03 6.00
60 6100704000004 SEAT ORANGE 05 1.00
60 6100704000030 SEAT BLACK 05 1.00
61 61007040010 DISTANCE RUBBER SEAT 05 6.00
62 61007050000 SEAT LOCK 05 1.00
63 61007052000 SPACER RING SEAT LOCK 05 1.00
64 61007050020 SCREW M4 AF32 05 1.00
65 61007050010 WASHER AF150 05 1.00
66 61007050040 CLOSING PANEL TR248 05 1.00
67 61007050050 WASHER TR12.01 05 1.00
68 61007050030 NUT M19 X1 AF36 05 1.00




